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14 JAT-750/751/752 Mini Belt Sanders 

 

#505750, JAT-750, Mini Belt Sander – exploded view 
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#505750, JAT-750, Mini Belt Sander – parts list
Index Part No. Description Qty 

1 JAT750-01 Housing (incl. #46 grip) 1 
2 JAT750-02 Guard 1 
 JAT750-02A Guard subassembly (w/#26) 1 

3 JSM6100-03 Air inlet 1 
4 JSM6100-04 Throttle lever 1 

 JSM6100-04A 
Throttle lever assembly  
(incl. #4,47,48,49) 

1 

5 JSM6100-05 Valve stem 1 
6 JSM6100-06 Valve 1 
7 SM-30107 O-Ring 3.9x1.9 1 
8 JSM6100-08 Spring 1 
9 JSM6100-09 O-Ring 14.5x1.5 1 

10 JSM6100-10 Spacer 1 
11 JSM6100-11 Retaining ring RTW-18 1 
12 61012 Spacer 1 
13 BB-607ZZ Ball bearing 607ZZ 1 
14 61014 Rear end plate 1 
15 61015 Rotor 1 
16 61016 Rotor vane 4 
17 61017 Key 3x3x10 1 
18 61018 Cylinder 1 
19 61019 Front end plate 1 
20 BB-628ZZ Ball bearing 628ZZ 1 
21 61021 Cap 1 
22 61222 Drive pulley 1 
23 TS-1541021 Nylon lock hex nut M6 1 
24 61024 Shoe 1 
25 40343 Screw M5x16L 1 
26 61026 Dust shield 1 
27 JSM6100-27 Pan head screw M4x25 1 
28 JSM6100-28 Exhaust shaft 1 

 JSM6100-28A 
Exhaust assembly  
(incl. #28,58-61) 

1 

29 TS-2284082 Pan head screw M4x8 1 

Index Part No. Description Qty 
30 61035 Flat head screw M3x8 1 
31 61036 Spring pin 3x10 1 
32 61037 Pan hd. screw M2x5 1 
33 BB-684ZZ Ball bearing 684ZZ 2 
34 61039 Idle pulley shaft 1 
35 61040 Spring 1 
36 61041 Tension bar 1 
37 61042 Bushing 1 
38 61043 Idle pulley 1 
39 61044 Spring 1 
40 61045 Bracket 1 
41 61046 Set screw M3x6 1 
42 61048 Spring pin 2.5x8 1 
43 61049 Spring 1 
44 61050 Tension lever 1 
45 JSM6100-45 Lock pin 3x11.8 1 
46 JAT750-46 Rubber Grip 1 
47 JSM6100-47 Safety lever 1 
48 JSM6100-48 Spring 1 
49 40337 Spring pin 3x18L 1 
50 JSM6100-51 Screw 1 
51 SM-40130 O-Ring 8.8x1.7 1 
52 JSM6100-52 Pin 2x13.8 1 
53 TS-152705 Hex wrench 4mm 1 
54 TS-2284082 Pan head screw M4x8 2 
55 TS-2361041 Spring washer M4 2 
56 TS-2331041 Lock nut M4 1 
57 JSM6100-57 Lever support 1 
58 JSM5130-35 O-Ring 14x1 1 
59 JSM6100-59 O-Ring 5.8x1.9 1 
60 JSM6100-60 Muffler 1 
61 JSM6100-61 Exhaust sleeve 1 
62 JAT750-62 Sanding belt 120G 1 

RPK-6100, Repair Kit, contains  #7,9,11,16(4),26 

RBK-6100, Rebuild Kit, contains  #30-34,38-41

 

 

 
  




